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EMHFAF Ui (Instruction for use of parts catalogue)
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This parts catalogue was prepared based on the latest information available as of January 2013
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See the parts catalogue news for any revision that is made after January 2013
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Always specify the part number when ordering a part
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Note that the illustrations can differ from the actual parts in shape.
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When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up—to—date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.
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75 S o " - & (Reqd. QTY)
No. Part No. LA Description =—=7591F | LC1P96F
8 120150184-T420 |4 S o by 3 GASKET CV1 1 /

¥ (Note) : FIRLCIPIIFH 1/ 1 means LC1P91FA has 1 QTY ]
“/” FKIRLCIPI6FXA[ “/” means require 0 QTY ]
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P H 24 (CONTROL SYSTEM)

ZYERE (ATR CLEANER)

EE ML (STARTER MOTOR)




S0k (CYLINDER HEAD)

e LA N . ¥ & (Reqd. QTY
No. J{ParfrttF No Ridiaatd Description LC1P91F =B LglPQGF
1 380020070-0001 |/~ 44 Skl 1848 BOLT,HEXAGONAL 4 4
2 120220053-0001 | S &Lkl 4 COVER COMP.,HEAD 1 1
3 120250042-0001 | 4T Sk 2% 25 gt PACKING ,HEAD COVER 1 1
4 380140455-0001 |75 £ Skid: 2 THi M2 44 BOLT,CYLINDER HEAD M10x70 6 6
5 120080517-0001  |S4I3k HEAD COMP.,CYLINDER 1 1
6 270960059-0001 |kt % PLUG,SPARK F6RTC 1 1
7 380600123-0001 | &fi4y PIN,DOWEL ¢10%x12 2 2
8 120150184-0001 | 4T 3k 25544 GASKET,CYLINDER 1 /
120150183-0001 | 4T3k 354} 44 GASKET,CYLINDER / 1
9 380140013-0005 |/ Sk i 4 il A4 BOLT,FLANGE M6x16 2 2
10 160190067-0001 |75 &y SHROUD COMP 1 1
11 380180091-0001  |X{3kiZ s BOLT,STUD,IN. M6/8x134 2 2
12 180650074-0001  [HES 125 4 GASKET,MUFFLER 1 1
13 380190168-0001  |py /s fl 4T BOLT 5/16-18UNC_L=22 2 2




ﬁ_L14E 17
i
12 H13{ &
11 IS S
ég?—ls
10 10 E-,—10 !,—10

_—

i 34814 (CRANK CASE)
575 A . L ¥ % (Reqd. QTY)
No. Part No. Rt Description LC1P91F LC1P96F
1 110810199-0001 | phétifei ik CRANKCASE 1 /
110810193-0001 | i i CRANKCASE / 1
2 380650337-0001 |y OIL SEAL,p35x(52%7 1 1
3 110690061-0001  |WLih R 44 CAP ASSY 1 1
4 110830054-0001 | i el i 25 2 o 3 PACKING,CASE COVER 1 1
5 380940625-0001 |23k CLAMP 1 1
6 381350004-0001 | &%k PIN,LOCK 1 1
7 380650339-0001 |y OIL SEAL 1 1
8 380450559-0001 | V-4 WASHER 1 1
9 171630020-0001 | i SHAFT,GOVERNOR ARM 1 1
10 380140013-0005 | /54 ki 2 2 i BOLT,FLANGE M6x16 4 4
11 174570001-0001  |{AJE % COVER 1 1
12 174550001-0001 | ifil [ [ 25 B 2 SEAL 1 1
13 381150550-0001 |JLi%& SPRING 1 1




il 4484 (CRANK CASE)

5= T N . ¥ & (Reqd. QTY

No. J{PjrttF No it Description LC1P91F e LglPQGF
14 173240003-0001  |ifE % & {2 PRESSURE REGULATING VALVE 1 1

15 140250010-0001 |45 F 1 REED VALVE 1 1

16 140290009-0001 |4 F iR 255 5} 34 SEAL 1 1

17 174560001-0001 |3t yEdk FILTER BLOCK 2 2

18 380140077-0005 |75 Skyd 2 k2 44 BOLT,FLANGE M6x20 1 1




H#hsH3% (CRANKCASE COVER)

e A E = N . & (Reqd. QTY
No. g{PzErtEF No Ridiaatd Description LC1P91F =B LglPQGF
1 380140339-0001 |/ £ Sk ik 2 THilE A4 BOLT,FLANGE M8x50 10 10
2 380140013-0005 |75 Sk vk 2 TH M2 A4 BOLT,FLANGE M6x16 5 5
3 150040033-0001 |jhiZE % OIL PUMP COVER 1 1
4 380840665-0001 | =5 [E| SEAL RING,OIL PUMP 1 1
5 150010076-0001 | % s 1F OIL PUMP 1 1
6 380650337-0001 |yt OIL SEAL,p35%xp52x7 1 1
7 110820106-0001 |fhi#hfrize CRANKCASE COVER 1 1
8 110260026-0001 |25 i 5 DRAIN BOLT 3/8-18 Nptf 2 2
9 150350037-0001  |HLyfikE I As4H & OIL FILTER ASSY 1 1
10 380190039-0005 |/ ftE4T BOLT 4 4
11 150490013-0001 | H|Ji I i B2 s OIL BAFFLE PLATE 1 1
12 150910001-0001 |1 JH I 175 5% i B st OIL BAFFLE PLATE SEAL 1 1
13 150570003-0001 | #{ i [ yph e RUBBER,OIL DEFLECTOR 1 1
14 150290025-0001  [HLifJEM OIL STRAINER 1 1




H#hsH3% (CRANKCASE COVER)

F5 T ES .. - #E (Reqd. QTY

No. Part No. Ridiaatd Description LC1P91F = LglPQGF
15 150340014-0001  |WLiHJEM o= COVER,OIL STRAINER 1 1

16 380600123-0001 & 74y PIN,DOWEL ¢10x12 2 2

17 171750021-0001 |33 th %6 2 GOVERNOR GEAR ASSY. 1 1




1
Hi% /15 % (CRANKSHAFT/PISTON)
FE TR A [ N . ¥ & (Reqd. QTY
No. J"szrttF No FHE AT Description LC1P91F el LglPQGF
1 130070183-0001 [}HZEFf4 & RING SET 1 /
130070182-0001 [}HZEIRH A RING SET / 1
2 380560057-0001  |4x42 44 CLIP,PISTON PIN 2 2
3 130030206-0001  |i%%E PISTON 1 /
130030205-0001  |i% 2 PISTON / 1
4 130060064-0001 |} 24 PIN,PISTON 1 1
5 130150092-0001  [3&#T ROD ASSY.,CONNECTING 1 1
6 130290397-0001 |yl B CRANKSHAFT COMP 1 1
7 130450027-0001 | F-ffél WEIGHT,BALANCER 1 1
8 380450895-0001 |- [E WASHER 2 2
9 130450028-0001 | Ffjéih WEIGHT,BALANCER 1 1




Bt S R 4(GAS DISTRIBUTION ADJUSTMENT)

e A E = N . ¥ & (Reqd. QTY
No. g{PzErtEF No Ridiaatd Description LC1P91F =B LglPQGF
1 500550064-0001 |5 ]1&4 VALVE ASSY. 1 1
2 140360010-0001 || A a5 e Pl SEAT,VALVE SPRING 2 2
3 140400012-0001 |4y & SEAL,VALVE STEM 2 2
4 140340025-0001 |57 gnss SPRING,VALVE 2 2
5 140380021-0001 || ]34 )% RETAINER,VALVE SPRING 2 2
6 140390015-0001 || 143 VALVE KEEPER 4 4
7 140450065-0001 |5 J4REH S VALVE ROCKER ASSY 2 2
8 140710012-0001  (#fEAT PR A7 40 & PLATE,ASSY 1 1
9 140670036-0001  |#EFF4H 4 ROD,PUSH 2 2
10 140690004-0001  |#EAE: LIFTER VALVE 2 2
11 140020101-0001  |/W#&phhsH & CAMSHAFT ASSY. 1 1
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S R4 (BLOWER HOUSING)

55 A N - #% (Reqd. QTY
No. Part No it Description LC1P91F = LglPQGF
1 195360012-0001 |#2zhsesh & CASE,STARTER OUTER 1 1
2 380020086-0001 |/~ Skl 1242 BOLT,HEXAGONAL 4 4
3 160210074-0001 | )X\ 5 & 44 FAN COVER 1 1
4 380140451-0001 |/ 1f Sy 22 THiME kS BOLT,FLANGE M8x20 4 4
5 160180031-0001 |4 FAN COOLING 1 1




3 (CARBURETOR)

FE TR A [ N . ¥ & (Reqd. QTY
No. g{PzErtEF No. Ridiaatd Description LC1P91F =B LglPQGF
1 170430154-0001  |{kiih ea5 df 14 PACKING,INSULATOR 1 1
2 170440081-0001 |1k I 2L k5 Hh 34 INSULATOR,CARBURETOR 1 1
3 170430153-0001 |k 3ea5 df 24 PACKING.,CARBURETOR 2 2
4 160190066-0001 |Z35 Sy = SHROUD COMP 1 1
5 380140013-0005 |7 A Sk i 22 A4 BOLT,FLANGE M6x16 3 3
6 170021453-0001  |{r.j 5 CARBURETOR 1 /
170021455-0001 |k 32 CARBURETOR / 1
7 380140067-0003 |/ Sk i 24 il 44 BOLT,FLANGE M6x12 2 2
8 170470008-0001 |53 % S 28 STENT FUEL PUMP 1 1
9 170460010-0001  [{5ih% FUEL PUMP 1 1
10 380960120-0004 |EfEdl4 LOOP TUBE 4 4
11 380750401-0001  [Jh4& OIL PIPELINE 1 1
12 380750435-0001  [Jh% OIL PIPELINE 1 1
13 170010018-0001  |#A7H e i 52 STRAINER,FUEL 1 1




3 (CARBURETOR)

35 T . - #% (Reqd. QTY)

No. Part No. Ridiaatd Description LC1P91F LC1P96F
14 380741010-0001 |[@5S4S TUBE,BREATHER 1 1

15 170430136-0001 | {k,JHi 325 B 31 SPACER COMP., AIR CLEANER 1 1

16 380950193-0001 |45 CLIP,TUBE 2 2
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K/ R kLB (FLYWHEEL/COIL ASSY.)

F5 T ES N - #E (Reqd. QTY

No. Part No. Ridiaatd Description LC1P91F = LglPQGF
1 380140457-0001 |/ f Sk vk 2 THi M2 A4 BOLT,FLANGE M12x35 1 1
2 380450702-0001 | “F-#[E WASHER 1
3 270020222-0001 | ff L HLEE T34 FLYWHEEL COMP 1 1
4 380190039-0005 |/ ffhE4T BOLT M6x25 4 4
5 270190020-0001 |75 Hh 2k FE B 14 COIL ASSY,CHARGE 1 1
6 160200050-0001 |k zhHL S SHROUD COMP 1 1
7 380140013-0005 |/ £ Sk ik 22 THilE A4 BOLT,FLANGE M6x16 4 4
8 270920282-0001 | ik £ [ COIL ASSY.,IGNITION 1 1
9 271280038-0001 |i#H:sk OUTPUT WIRE,RECTIFIER 1 1
10 273600005-0001  |yharss CASING 1 1
11 380190008-0005  |p /s flg4T BOLT M6x20 2 2
12 270880157-0001 | = #e i 2% RECTIFIER 1 1
13 181600035-0001  |fgHik INSULATION MAT 1 1
14 380140086-0002 |/~ ff S % 2 ke BOLT,FLANGE M6x22 2 2




A IEFH RS (CONTROL SYSTEM)

F5 T ES N - #E (Reqd. QTY

No. Part No Ridiaatd Description LC1P91F = LglPQGF
1 380140013-0005 |/ £ Sk vk 24 THilE A4 BOLT,FLANGE M6x16 3 3
2 380180153-0001  |X3khZ 44 BOLT,STUD 1 1
3 171680091-0001 |y [ JH#:\ FH4H S CONTORL ASSY 1 1
4 171620031-0001 | iffs % 41 ARM,GOVERNOR 1 1
5 171600055-0001 | id o 5 SPRING,GOVERNOR 1 1
6 380250002-0001 | /5 S Fi & g 84T BOLT,GOVERNOR ARM 1 1
7 380370066-0001 |/ gk 2 Mg R; NUT,FLANGE 1 1
8 171590022-0001 |y [ T AT ROD,GOVERNOR 1 1
9 171650020-0001  |FH A THi4T ROD,THROTTLE 1 1
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233858 (AIR CLEANER)

Fe T N - ¥ (Reqd. QTY
No. g{PzErtEF No it Description LC1P91F e LglPQGF
1 180020729-0001 |ZsyEse AIR CLEANER ASSY 1 1
2 180100079-0001 [#sJE8syetsdH & ELEMENT ASSY.,AIR CLEANER 1 1
3 380741011-0001 |i@5S4 TUBE,BREATHER 1 1
4 380370066-0001 |/ #f 1 24 T W2 £F NUT,FLANGE 1 3




FEEN. (STARTER MOTOR)

g THEE S o . ¥k (Regd. QTY)
£ X Description
No. Part No. Lt P LC1P91F LC1P96F
1 270360077-0001  |#Czh HALER: STARTER MOTOR 1 1
2 380140453-0001 |7\ Sy 22 Mg, BOLT,FLANGE M8x80 1 2
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